S

@7
@22@'—"@

ATTACH "J” END SUPPORTS TO RACK ASSEMBLY USING
4 — 3 1/2" BOLTS.

2. ATTACH 119" WHEEL STOP, FOOTER DOWN, TO *J” END SUPPORTS
USING 4 — 2” BOLTS..
3. SQUARE AND TIGHTEN ALL HARDWARE
4. |F ANCHORING IS REQUIRED, ANCHOR AS SPECIFIED.
ANCHORS NOT PROVIDED
ITEM [QTY | PART NO.| DESCRIPTION
1 4 200410 "J” END SUPPORT
21 2 200414 119" RACK ASSEMBLY
3 1 200417 | 119" WHEEL STOP
4 4 200235 |3 1/2" X 5/16" HEX HEAD CAP SCREW
5 4 200236 2" x 5/16” HEX HEAD CAP SCREW
6 8 200233 | 5/16" SERRATED FLANGE NUT
-
SCALE: NONE
DATE DRAWN: 3-26-06 GERBER MFG" LTD~ TJTJ g&%BLRE\CSQDESEE,&%{Y
DRAWN BY: CHG 2917 LATHAM DRIVE — MAIDSON, WI 53713
DATE REVISED:

REVISED BY:

"_.800_395__9923 MODEL 16BR-119D




ATTACH "J” AND "L” END SUPPORTS TO RACK ASSEMBLY USING

4 — 3 1/2” BOLTS.

2. ATTACH 119" WHEEL STOP, FOOTER DOWN, TO "J” END SUPPORTS
USING 2 — 2” BOLTS.
3. SQUARE AND TIGHTEN ALL HARDWARE
4. |F ANCHORING IS REQUIRED, ANCHOR AS SPECIFIED.
ANCHORS NOT PROVIDED
ITEM [QTY | PART NO.| DESCRIPTION
1 2 200410 "J” END SUPPORT
2 1 200414 119" RACK ASSEMBLY
3 1 200417 | 119" WHEEL STOP
4 4 200235 |3 1/2" X 5/16" HEX HEAD CAP SCREW
5 2 200236 2” x 5/16" HEX HEAD CAP SCREW
6 6 200233 5/16" SERRATED FLANGE NUT
7 2 200411 "L" END SUPPORT
SCALE: NONE TRY
DATE DRAWN: 3-26-06 GERBER MFG’ LTD EJIJ BISFLI\E]GIE?E\C?JDESSEEMBLY
DRAWN BY: CHG 2917 LATHAM DRIVE — MAIDSON, WI 53713
DATE REVISED: MODEL 16BR—119S

1—800—59.5-9923

REVISED BY:




1. ATTACH "J” AND "L” END SUPPORTS TO RACK ASSEMBLY USING
4 — 3 1/2” BOLTS.
2. ATTACH 56" WHEEL STOP TO "J”J END SUPPORT
USING 2 — 2" BOLTS.
3. SQUARE AND TIGHTEN ALL HARDWARE
4. |F ANCHORING IS REQUIRED, ANCHOR AS SPECIFIED.
ITEM |QTY | PART NO.| DESCRIPTION
1 2 200410 "J” END SUPPORT
2 1 200412 56" RACK ASSEMBLY
3 1 200416 56" WHEEL STOP
4 4 200235 |3 1/2" X 5/16" HEX HEAD CAP SCREW
5 2 200236 2" x 5/16" HEX HEAD CAP SCREW
6 6 200233 5/16" SERRATED FLANGE NUT
7 | 2 200411 "L” END SUPPORT

NONE__ | GERBER MFG., LTD. ¢3

2917 LATHAM DRIVE — MAIDSON, Wi 53713

SINGLE SIDE ENTRY
BIKE RACK ASSEMBLY

SCALE: NONE
DATE DRAWN:

DRAWN BY: CHG
DATE REVISED:

REVISED BY:

1—800—395~4925

MODEL 16BR-56S




1. ATTACH "J” END SUPPORTS TO RACK ASSEMBLY USING
4 — 3 1/2" BOLTS.

2. ATTACH 56" WHEEL STOP TO END SUPPORTS

USING 4 — 2" BOLTS.

SQUARE AND TIGHTEN ALL HARDWARE

4. |F ANCHORING IS REQUIRED, ANCHOR AS SPECIFIED.
ANCHORS NOT PROVIDED

i

ITEM |QTY | PART NO.| DESCRIPTION

200410 "J” END SUPPORT

200412 56" RACK ASSEMBLY

200416 56" WHEEL STOP

200235 |3 1/2" X 5/16” HEX HEAD CAP SCREW
200236 2" x 5/16" HEX HEAD CAP SCREW
200233 5/16" SERRATED FLANGE NUT

N |9 s o] =
RIS R INIES

SCALE: NONE DOUBLE SIDE ENTRY
DATE DRAWN: 3-26-06 GERBER MFG" LTD. EI[J BIKE RACK ASSEMBLY
'DRAWN BY: CHG 2917 LATHAM DRIVE — MAIDSON, Wi 53713 e
DATE REVISED: 1—800—-393—-9923 MODEL 16BR-56D

REVISED BY:




	Page 198
	Page 199
	Page 205
	Page 208

